Installation Instructions

A

P

N

DREW.

an Amphenol company

860252485-M001-INSTALL INSTALLATION INSTRUCTION

i
ENCLOSURE, HCRE V2, 70"
- . == == (25.44]646.1))
; = - =
0 ====——=— ===
FN —======
| Y
: ﬂ ) \ O
1 EF ‘B b M | Fes) |
' PoE |
' || il
| |l
| Ll
i
i ||
I gl
ﬂ il A
| iy
¥ e
| by
' i
| i b (70.00[1778.0]) r213(1832.0] ﬂIﬂIIHI 3]
4 |ﬂ|||| 5
' it
g, S
° | i P
e |
| il
REVISIONS || i l :
REV. DESCRIPTION DATE | APPROVED H|I IHMH p
MS1288 LX1002
A INITIAL RELEASE 11FEB25 | 50101331AMO ﬂl| |E|IMI
B UPDATED VIEWS FOR SHEET 4 1'\4{',\3%55 5015?388/%,\,'0 Hli M|IHI|
C SHEET3: ADDED VIEW FOR BRACKET MTM1212-2000-BR 1"},3}@?55 501|(_))2(;9g§\MO ﬂI' |H|I“I
D ADDED SHEET 4 & 10 -13 FOR SAMSUNG CONFIG 1 oikboégs 5013}} ?gﬁMo H|} M|H|
This table show the evolution and history of document from initial to current version. : ﬂﬂﬂﬂﬂﬂﬂﬂ”ﬂ[ﬂﬂm ° EO o)
Further information regarding ANDREW's commitment can be found at https://www.andrew.com/sustainability/. H “l ° E ' ' O 0 00

Visit our website or contact your local ANDREW representative for more information.
This product is covered by one or more U.S. patents or their foreign equivalents. For patents, see www.adwpat.com.

860252485-M001-INSTALL 10F 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD

() 2025 Andrew, Inc. Confidential



Installation Instructions

P

ANDREW.

an Amphenol company

1.0

2.0
3.0

GENERAL NOTES

1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]

DESIGN NOTES

MANUFACTURING/SPECIAL REQUIREMENTS

3.1 TIGHTEN HARDWARE, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)

3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M 4490—
40 TEST
50 PACKAGING
51  THIS PRINTED DOCUMENT TO BE PLACED INSIDE SHIPPING BOX FOR CUSTOMER INSTALLATION
APPROVED ERICSSON RADIO CONFIGURATIONS
ERICSSON
CONF'GURAT'ON EFORE DC'AC CHARLES
220x or 440x|  DPCPWR-NODE-1500 |N\|\§E'5|<'\TMER T RS
1 1 4 1 1
APPROVED SAMSUNG RADIO CONFIGURATIONS
SAMSUNG
CONFIGURATION
RT4424 | DPCPWR-NODE-1500 | IMO S116-PEL64R-4 [;QSSOIEZIZS%%);(
1 1 1 1 1

:
DC-AC INVERTER———] ||

DPCPWR-NODE-1500—

RF4442D—

—RF4402D

—ERC 220x or 440x

FIBER BOX—
760245837

®_®
[ &H

CHARLES
CFTT4 FIBER BOX

1

—IMO S116-PEL64R-4

RT4424—— |

/DPCPWR-NODE-1 500

—DPCPWR-NODE-1500

] I
. 0

FRONT VIEW
(DOORS REMOVED)
ERICSSON

FRONT VIEW
(DOORS REMOVED)
SAMSUNG

() 2025 Andrew, Inc. Confidential

860252485-M001-INSTALL 20F13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



Installation Instructions ”ANDREW®

an Amphenol company

1.0

2.0
3.0

4.0
5.0

GENERAL NOTES
1.1 ALL METRIC DIMENSIONS ARE IN BRACKETS [X.X]
DESIGN NOTES
MANUFACTURING/SPECIAL REQUIREMENTS
3.1 TIGHTEN HARDWARE, TORQUE VALUE ARE SHOWN BELOW AS REFERENCE,
5. TORQUE 230 N8 OR 26 A1 ERICSSON EQUIPMENT MOUNTING INSTALLATION
M6: TORQUE 40.0 IN-LB OR 4.5 N-M (W/ CLIP NUT)
M6: TORQUE 46.0 IN-LB OR 5.2 N-M (W/ THREADED CAST AL)
M6: TORQUE 75.0 IN-LB OR 8.5 N-M (W/ STEEL NUT)
M8: TORQUE 6.6 FT-LB OR 9.0 N-M (W/ THREADED CAST AL)
1/4-20: TORQUE 4.8 FT-LB OR 6.6 N-M
3/8-16: TORQUE 19.6 FT-LB OR 26.6 N-M
TEST
PACKAGING
5.1 THIS PRINTED DOCUMENT TO BE PLACED INSIDE SHIPPING BOX FOR CUSTOMER INSTALLATION

MTM1212-2000-BR

4890—

0
4
y
g @ qoeg
04 S B o ? z
Ft '\ :g_ 0
s
L fi——
0 o g\ - / @\@\ - anf)
m / 0 ) B e
’ a@l H , ! 0 0
O,/Q/i/@/ ° . ? 0,%’ h a /
0 0
0 0
] / Y
Et 0 . /
iy
—4X M8 HARDWARE
4X M6 HARDWARE
4X M8 HARDWARE —MTM1207-9307-00
MTM1207-9307-00
4490: 4890: BRACKETS MTM1212-2000-BR:
INSTALL 4490 TO THE BRACKET MTM1207-9307-00 USING 4 SETS OF  INSTALL 4890 TO THE BRACKET MTM1207-9307-00 USING 4 SETS OF INSTALL 2EA BRACKETS MTM1212-2000-BR TOGETHER USING
M8 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN M8 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN 4 SETS OF M6 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN

g 0 —3X M6 HARDWARE

MTM1212-2000-BR

220x or 440x:

INSTALL 220x or 440x TO THE BRACKET MTM1212-2000-BR WITH 3
SETS OF M6 HEX BOLTS, LOCK & FLAT WASHERS AS SHOWN.

() 2025 Andrew, Inc. Confidential

860252485-M001-INSTALL 30F13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



Installation Instructions ”ANDREW®

an Amphenol company

SAMSUNG EQUIPMENT MOUNTING INSTALLATION

RADIO INSTALLATION
MOUNTING BRACKET MTM1207-9307-00

4X M6 HARDWARE —

INSTALL RF4402D TO THE BRACKET MTM1207-9307-00 USING 4 SETS OF

"A": RF4402D M6 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN

"B": RF4442D

MTM1212-2000-BR

\‘@\0\—@
0/ I S E

) /

il ,20 ] 0

L ° o o ]
vy i 4X M6 HARDWARE

0

; y
0
1./ /
¥

BRACKETS MTM1212-2000-BR:

INSTALL 2EA BRACKETS MTM1212-2000-BR TOGETHER USING
4 SETS OF M6 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN

RF4442D

MTM1207-9307-00

4X M6 HARDWARE

RF4442D:

INSTALL RF4442D TO THE BRACKET MTM1207-9307-00 USING 4 SETS OF

M6 HEX BOLTS, LOCK AND FLAT WASHERS AS SHOWN

MTM1212-2000-BR

FIBER BOX 760245837

£

FIBER BOX 760245837 & IMO S116-PEL64R-4:

INSTALL FIBER BOX 760245837 TO THE BRACKET MTM1207-2000-BR USING 3 SETS OF
M5 HEX BOLTS, LOCK WASHER, FLAT WASHERS AND M5 NUTS AS SHOWN

INSTALL IMO S116-PEL64R-4 TO THE BRACKET MTM1207-2000-BR USING 2 SETS OF
M4 HEX BOLTS, LOCK WASHER, FLAT WASHERS AND M4 NUTS AS SHOWN

IMO S116-PEL64R-4

2X M4 HARDWARE

() 2025 Andrew, Inc. Confidential

860252485-M001-INSTALL 40F 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



50F 13

VERSION 03 STATUS RE REV D

MODEL VERSION 03 STATUS RE REVD

860252485-M001-INSTALL

([esL¢]8L 7))

([1-9z2]06'8)

FRONT VIEW
BRACKET MTM1207-9307-00 LOCATION SHOWN
(DOORS NOT SHOWN)

MTM1207-9307-00
37.94(963.6))
4X M6 HARDWARE
SELF TAPPING THREAD—
0[0.0]

MTM1207-9305-00

HANG 4490 AND 4890 SUB-ASSEMBLY ON THE MTM1207-9305-00 AND SECURE BY
4 SETS OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

=
o
(7))
(7p)
> |2
©
IS LLl
£
O .
© 0 i
G . N &
& , o : )
v
£ / Y w E 2 0
< % : 2
c =9 <
© a<s —
o o =
= =
T
2 =T
o >
S UTr o MS
N ZE S
o =0 9 — —
™ zZz © N
o n<s o < !
1 RDI (@)} < D
3 <0 X D 5
- S - g - =
= sS4 = 2 S
= o = & =
S wn = atd
>
X 1 U

CONFIGURATION 1 - 4490 & 4890 & 220x or 440x & 4X DPCPWR-NODE-1500 & DC-AC INVERTER & CHARLES CFTT4 FIBER BOX =

INSTALL 1EA BRACKET MTM1207-9305-00 TO MTM1163-9307-00 USING 4 SETS
OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

Installation Instructions “PANDREW.

() 2025 Andrew, Inc. Confidential




P

Installation Instructions “~“ANDREW.

an Amphenol company

©

0b_ 44,
Qﬁli'“' 'S |
g I T i |
o i ||ﬂ
I o l I
MTM1212-4000-BR— ..(;0.: | | < )
|T/Q<."' :0 || 9 NH o

AN

= ——————x————y———y———y——
S
S
[en]
——x————x———§y———x———y—————
———y——y————y———y———
= v ——x— ——y————y———y———
———y——y————y———y———
=% §y———x———
—

2X M6 HARDWARE
SELF TAPPING THREAD— [{[

= ["1)—2x M6 HARDWARE
@ SELF TAPPING THREAD

2X M6 HARDWARE

o\\ SELF TAPPING THREAD

L~ 2X M6 HARDWARE
SELF TAPPING THREAD

—2X M6 HARDWARE
SELF TAPPING THREAD

i :
| "ﬂ "
; /
ﬂ 2X M6 HARDWARE .
| SELF TAPPING THREAD K

;
1

@)
O

MTM1212-4000-BR—~

EOO 0 0] H 18.24463.2]

—3 — ,‘ . ﬂ“ﬂ“ﬂ“ . |]“|] 8.39(213.1]
(D ~ ! ) o o
L MTM1212-4000-BR —— 51° i o . 0]
. == 0 | B |
STEP 3 4 ' ﬁ 1.01[25.7] —=—f (== 0.64[16.3]
R
HOLD BRACKETS MTM1212-4000-BR, 6.76[171.7] = —= 6.79[172.5]
TOP OF TABS ALONG WITH TOP OF SLOT, ERONT VIEW
INSERT TABS AND PUSH TO THE END, THEN PUT IT DOWN.
SECURE BY M6 SCREWS (SELF TAPPING THREAD), BRACKETS MI[';/'C;SKS"‘,\?%OT'BSRHCL)SV%T'ON SHOWN
TIGHTEN THEM DOWN AS SHOWN
@ 2025 Andrew, Inc. Confidential 860252485-M001-INSTALL 6 OF 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



—MTM1212-4000-BR

\ °

DPCPWR-NODE-1500——~

DETAIL B

ANDREW.

an Amphenol company

4X M6 CLIP NUTS—
MTM1212-4000-BR—

Installation Instructions

DPCPWR-NODE-1500—

STEP 5

REPEAT THE ABOVE STEPS TO INSTALL DPCPWR-NODE-1500

INSTALL DPCPWR-NODE-1500 TO THE BRACKET MTM1212-4000-BR ON THE LOWER LEFT WITH
4 SETS OF M6 HEX BOLTS, M6 LOCK & FLAT WASHERS, 4EA M6 CLIP NUTS AS SHOWN.

ON THE LOWER RIGHT BRACKET MTM1212-4000-BR AS SHOWN

70F 13
VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD

860252485-M001-INSTALL

() 2025 Andrew, Inc. Confidential



P

Installation Instructions “~“ANDREW.

an Amphenol company

© !
[ | S EEel|
=T\ P
fi 1 N 3
a )
B
ERICSSON
4890 o)
), | A
js ﬁﬁ ﬁﬁﬁ ﬁﬁﬁ ﬁﬁ |
=
MTM1212-4000-BR
; MTM1212-2000-BR— - <
] o O™ —_— o
= o = 1
o o o o
o 8
d o ° ° o
o o QL/
6X M6 SCREWS i — Al e ﬁ L
BOTH SIDES o o Q| ,°0 0 coo, |
6X M6 SCREWS SELF TAPPING THREAD © 20 ge
BOTH SIDES 22.86[580.7)) 0 ° ofll” oo e,
SELF TAPPING THREAD | / | I S S !
M
DPCPWR-NODE-1500—4
‘\_/‘
& \i [ @ B ©0O
\ % ele) o,
' 0[0.0 O}
L@ 0.0]
STEP 6 STEP 7
RIGHT VIEW
REPEAT THE ABOVE STEPS TO INSTALL 2EA DPCPWR-NODE-1500 HANG THE BRACKET MTM1212-2000-BR WITH 220x or 440x ON THE M6 SCREWS LOCATION SHOWN
ON THE UPPER BRACKETS MTM1212-4000-BR AS SHOWN M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN (DOORS NOT SHOWN)
@ 2025 Andrew, Inc. Confidential 860252485-M001-INSTALL 8 OF 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



P

Installation Instructions “~“ANDREW.

an Amphenol company

i
)
) o —HARDWARE SUPPLIED
.o, : BY CUSTOMER
ﬂﬂwmﬂ]ﬂ i | ° —2X M6 HARDWARE
; |||| | R : —MTM1212-2000-BR—
|‘||||‘ AT ] ° —CHARLES
'l : _ DC.AC INVERTER CFTT4 FIBER BOX
STEP 8
INSTALL DC-AC INVERTER WITH HARDWARE SUPPLIED BY CUSTOMER INSTALL CHARLES CFTT4 FIBER BOX TO THE BRACKET MTM1212-2000-BR WITH CLOSE, OR RE-INSTALL AND CLOSE, DOORS

2 SETS OF M6 HEX BOLTS, M6 LOCK & FLAT WASHERS, 2EA M6 NUTS AS SHOWN.

() 2025 Andrew, Inc. Confidential 860252485-MO0TINSTALL 9 OF 13
VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



L——RF4402D

[—— N —— T —— R ——— R —— I ——— I —— ]

([e'sLe]8L 1) ° = =24 [ I

([1-9z2]06°8) e . S N N I

FRONT VIEW
BRACKET MTM1207-9307-00 LOCATION SHOWN
(DOORS NOT SHOWN)

LT

Wﬁ\
|

M

RF4442D—
0[0.0]

SELF TAPPING THREAD—

o
N
N~
o
(a0}
N
N~
o
N
—
=
T
=

4X M6 HARDWARE

-ASSEMBLY ON THE MTM1207-9305-00 AND SECURE BY

4 \
Al O
w3

SAMSUNG
CONFIGURATION 1 - RF4442D & RF4402D & RT4424 & DPCPWR-NODE-1500 & IMO S116-PEL64R-4 & FIBER BOX 760245837

4 SETS OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

HANG RF4442D AND RF4402D SU

an Amphenol company

()]
<C
o
L
o - S
= O N~
o=z S
x o o
(] << N
3 T 5
S o o © o
T Ll o MF M
N~ RH P 1 —
S < = xu -
2 =2 © © S
P o< o N~ 2 —
g 2§ 25 g 5
s T < < <X & =,
L ol = S
= = © © = o
< > W
N S NT) 7

INSTALL 1EA BRACKET MTM1207-9305-00 TO MTM1163-9307-00 USING 4 SETS
OF M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN

Installation Instructions “PANDREW.

10 OF 13
VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD

860252485-M001-INSTALL

() 2025 Andrew, Inc. Confidential




P

Installation Instructions “~“ANDREW.

an Amphenol company

-)
() ©
0 ! o 0
! —jﬂ]) ' -
/'o"ﬂ' | B
2X M6 HARDWARE / i |1 Uun
SELF TAPPING THREAD n Uil
°'°.. °. | o
[}
.333.0 o el
LTt ”H
% o (B4
)0 Al _
MTM1212-4000-BR— o %@@ P e QOPOO60
o ) U1 . -
DA T
o [
1 i
1 [}
2X M6 HARDWARE H - 10 Hﬂ ° ZB
SELF TAPPING THREAD— .
& :
| ¢ IIWI'I' SELF TAPPING THREAD i R
= ;
- [l - Il
° | ° HH Hﬂ . Jo Hﬂ Hﬂ —1X M6 HARDWARE
. |]||||l|]| ||]||||l|] : ﬂ“ﬂ“ﬂ“ “H SELF TAPPING THREAD
L A
U o & -MF-1H-
j
|||||II||H|I|"“|| I||||l|||HI|||I|III X VG HARDUARE Tt-<bll: Hﬂ
HI||||||I|||||” HIH” H i SELF TAPPING THREAD b | ° MH[]H[]H[] Hﬂ“ﬂ“ﬂ | MTM1212-4000-8R
Mo 18.23(463.1 ©0 Bt
MTM1212-4000-BR /ﬂlﬂg el ol i
e Tk
VE - ML ssorian
e ==== FSEESS o ==
STEP S \ 1.03[26.1] —=1 6.79[172.5]
HOLD BRACKETS MTM1212-4000-BR,
TOP OF TABS ALONG WITH TOP OF SLOT, ERONT VIEW
INSERT TABS AND PUSH TO THE END, THEN PUT IT DOWN. BRACKETS MTM1242-4000-BR LOCATION SHOWN
SECURE BY M6 SCREWS (SELF TAPPING THREAD),
TIGHTEN THEM DOWN AS SHOWN (DOORS NOT SHOWN)
@ 2025 Andrew, Inc. Confidential 860252435-M001-INSTALL 110F 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



P

Installation Instructions “~“ANDREW.

an Amphenol company

4X M6 HARDWARE

DETAIL D
SCALE1:5

(=) (=) (=) (=) (=) (=) (=) (=)
@

4X M6 HARDWARE

(=]
- \
‘\ \léﬂ\
\

—4X'M6 CLIP NUTS

—MTM1212-4000-BR

~——DPCPWR-NODE-1500

MTM1212-4000-BR

DETAIL E

INSTALL DPCPWR-NODE-1500 TO THE BRACKET MTM1212-4000-BR ON THE LOWER RIGHT WITH SCALE1:4

4 SETS OF M6 HEX BOLTS, M6 LOCK & FLAT WASHERS, 4EA M6 CLIP NUTS AS SHOWN.

RT4424—

MTM1212-4000-BR

INSTALL RT4424 TO THE BRACKET MTM1212-4000-BR ON THE UPPER LEFT WITH
4 SETS OF M6 HEX BOLTS, M6 LOCK & FLAT WASHERS AS SHOWN.

() 2025 Andrew, Inc. Confidential

860252485-M001-INSTALL 12 OF 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



Installation Instructions “PANDREW.

an Amphenol company

0 (ELo) L
T )

o
FArA L
| 7&° ll iii
| | [T e
|
1 |

o)
110
“‘ ‘,‘ T
]
i =y
M e alllh
LR T §iS b
I m [ |
i,
| Ln
RS LA (I ‘

Y O NI H
il |H @l\

i “'. i H

o 'i = m
[ H
L I
il
g =
S LB L L

X
d ‘ i
o ‘

———&——F o

(0]

a§e}
I i

[
.’o =:

FIBER BOX 760245837—

—IMO S116-PEL64R-4

6X M6 SCREWS D
BOTH SIDES g i
SELF TAPPING THREAD e

6X M6 SCREWS
BOTH SIDES
SELF TAPPING THREAD

(22.86(580.7] )

@£ [ = [*] [Sof) L.

RIGHT VIEW
CLOSE, OR RE-INSTALL AND CLOSE, DOORS
HANG FIBER BOX 760245837 AND IMO S116-PEL64R-4 SUB-ASSEMBLY ON THE M6 SCREWS LOCATION SHOWN
M6 SCREWS (SELF TAPPING THREAD), TIGHTEN THEM DOWN AS SHOWN (DOORS NOT SHOWN)
@ 2025 Andrew, Inc. Confidential 860252485-M001-INSTALL 130F 13

VERSION 03 STATUS RE REV D
MODEL VERSION 03 STATUS RE REVD



	Sheet1
	Drawing View146
	Drawing View147
	Drawing View148
	Drawing View150

	Sheet2
	Drawing View195
	Drawing View239

	Sheet3
	Drawing View192
	Drawing View193
	Drawing View194
	Drawing View232

	Sheet4
	Drawing View233
	Drawing View234
	Drawing View235
	Drawing View256
	Drawing View260

	Sheet5
	Drawing View201
	Drawing View229
	Drawing View231

	Sheet6
	Drawing View204
	Drawing View205
	Drawing View226
	Detail View A (1 : 3)

	Sheet7
	Drawing View175
	Drawing View206
	Detail View AP (1 : 4)

	Sheet8
	Drawing View213
	Drawing View214
	Drawing View225

	Sheet9
	Drawing View218
	Drawing View219
	Drawing View220

	Sheet10
	Drawing View240
	Drawing View241
	Drawing View242

	Sheet11
	Drawing View243
	Drawing View244
	Drawing View245
	Detail View C (1 : 3)

	Sheet12
	Drawing View247
	Drawing View248
	Detail View D (1 : 5)
	Detail View E (1 : 4)

	Sheet13
	Drawing View251
	Drawing View259
	Drawing View261


